SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

FR1 n48 / 40MHz / Lowest Channel / MASK
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Ref Level 4370 dBm  Offset 28.70 a8 Mode Sweep saL Reflevel 4370c8m Ofiset 26.70d Mode Sweep seL
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2 Result Summar 2 Result Summa:
3250 GHz 3530GHz 1.000 Mz 3.52877 GHz 3250 GHz 3530 GHz 1.000 MHz s.szssoEHz -41.31 dBm E
3530 GHz 3,540 GHz 1.000 MKz 353995 GHz 3530 GHz 3540 GHz 1.000 MHz 3.53995 GHz 5 6.16d8
1540 GHz 3549 GHz 1.000 Mtz 3.50869 GHz 3540 GHz 3549 GHz 1.000 MHz 3.54869 GHz E
3589 GHr 3550 GHz 500,000 kHz 355000 GHz 3549 GHz 3550 GHz 500.000 kHz 3.54993 GHz -9.81 dB
3550 GHe 3590 GHz 100,000 kttz 3.58574 GHz 3,550 GHz 3,580 GHz 100.000 kHz 3.56425 GHz
3,590 GHz 3591 GHz 500,000 kiz 359003 GHz 3.590 GHz 3591 GHz 500.000 ki 3.59000 GHz
3591 GHz 3,600 GHz 1.000 MHz 359104 GHz 3.591 GHz 3.600 GHz 1.000 MHz 350113 GHz
3600 GHe 3610GHz 1.000 Mz 3.60005 GHz 3600 GHz 3610GHz 1.000 MHz 3.60005 GHz
3610GH 3.720 GHe 1.000 Mz 3.61082 GHz 3610 GHz 3720 GHz 1.000 MHz 3.61192 GHz
3.720 GHz 4,000 GHz 1000 MHz 3.98206 GHz 3720 GHe 4,000 GHe 1,000 MHz 3961 56 GHz
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3250 GHz 3530GHz 1.000 Mz 3.52877 GHz 3250 GHz 3530 GHz 1.000 MHz 3529 !7 EHz -41.25 dBm E
3530 GHz 3,540 GHz 1.000 MKz 353975 GHz 3530 GHz 3540 GHz 1.000 MHz 353965 GHz . 6.60 dB
1540 GHz 3549 GHz 1.000 Mtz 3.54896 GHz 3540 GHz 3549 GHz 1.000 MHz 3.54860 GHz -21.
3589 GHr 3550 GHz 500,000 kHz 350097 GHz 3549 GHz 3550 GHz 500.000 kHz 3.55000 GHz B
3550 GHz 3590 GHz 100,000 kit 3.55597 GHz 3,550 GHz 3,580 GHz 100.000 kHz 3.58039 GHz
3590 GHz 3591 GHz 500000 kHz 3. iz 3.590 GHz 3591 GHz 500.000 kiz 359003 GHz
1591GH: 3500 Gifz 1,000 Mitz 359176 GHz 1591 Ghe 3600 GHe 1,000 Mz 359113 GHz
3600 GHz 3610 GHz 1.000 MHz 3.60005 GHz 3600 GHz 3610GHz 1.000 MHz 360054 GHz
3610 GHe 3720 GHz 1.000 Miz 3.61082 GHz 3610 GHz 3720 GHz 1.000 MHz 3.61082 GHz
3.720GhHz 4,000 GHz 1.000 Miz 96156 GHz 3.720 GHz 1.000 GHz 1.000 MHz 3.99092 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

FR1 n48 / 40MHz / Middle Channel / MASK

QPSK

16QAM
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Ref Level 43.70 dBm  Offset 28.70 B Mode Sweep SGL RefLevel 4370 dm  Offset 26.70dB. Mode Sweep s6L
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3.250 GHz 3530 GHz 1.000 Mtz 3.33316 GHz -43.60 dBm -3.60 dB 3.250 GHz 3.530 GHz 1.000 MHz 334062 GHz -43.47 dBm
3530 GHz 3.585 GHz 1.000 MHz 3.58486 GHz -33.38 dBm -8.38 dB 3530 GHz 3.585 GHz 1.000 MHz 3.58432 GHz -32.53 dBm
3.585 GHz 3.595 GHz 1.000 MHz 3.594 85 GHz -27.85 dBm -2.85 dB 3585 GHz 3.595 GHz 1.000 MHz 3.59495 GHz -27.94 dBm
1595GHz 3604 GHz 1,000 MHz 3560315 GHz 2067 dBm -767dB 3.595 GHz 3.604 GHz 1.000 MHz 3.60351 GHz -21.81 dBm
3604 GHe 3605 GHe 500,000 kHz 60499 GHz -22.06 dBm -9.06 dB 3604 GHz 3605 GHz 500,000 kHz 3.60498 GHz -23.43 dBm
3.605 GHz 3.645 GHz 100.000 kHz 3.62060 GHz 11.74 dBm 18.26 dB 3,605 GHz 3.645 GHz 100.000 kHz 3.61189 GHz 13.57 dBm
3645 GHz 3646 GHz 500000 kHz 3.64507 GHz -23.53 dBm -10.53 dB 3645 GHz 3646 GHz 500000 kRz 364500 GHz 2210 dBm
3646 GHz 3.655 GHz 1.000 MHz 3.64604 GHz -21.17 dBm 17 di 3.646 GHz 1.000 MHz 3.64613 GHz -21.02 dBm
3655 GHz 3.665 GHz 1.000 Mtz 3.65505 GHz -28.79 dBm -3.79 dB 3655 GHz 1.000 MHz 3.65525 GHz -29.95 dBm
3,665 GHz 3720 GHz 1.000 Mtz 3.665 68 GHz -33.63 dBm -8.63dB 3565 Gz 11000 Miz 3,665 68 GHz 3464 di
3.720 GHz 4.000 GHz 1.000 Mz 3.98905 GHz -42.90 dBm -2.90 dB 3720 GHz 2000 GHz 1,000 Miz 3.986 26 GH2 4273 dBm
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2 Result Summa 2 Result Summa

3.250 GHe 3530 GHz 1.000 MHz 331825 GHz 3.250 GHz 3530 GHz 1,000 MHz 333502 GHz -43.74 dBm
3530 GHz 3585 GHz 1.000 Mtz 3.58486 GHz 3530 GHz 3585 GHz 1.000 MHz 3.58377 GHz -32.40 dBm
3585 GHz 3595 GHz 1.000 MHz 3.59485 GHz 3.585 GHz 3.595 Gz 1.000 MHz 3.59465 Gl -29.18 dBm
1595GHz 3604 GHz 1.000 Mz 60333 GHz 3.595 GHz 3604 GHz 1.000 MHz 3.60387 GHz -21.51 dBm
3604 GHz 3605 GHz 500,000 kHz 3.60500 GHz 3.604 GHz 3,605 GHz 500.000 kHz 3.60500 GHz -17.38 dBm
3605 GHr 3,645 GHe 100,000 kit 3.61593 GHz 3605 GHz 3645 GHz 100.000 kHz 3.61681 GHz 12.75 dBm
3645 GHz 3646 GHz 500,000 kHz 64500 GHz 3.645GHz 1,646 GHz 500.000 kHz 64501 GHz -19.62 dBm
1646GHz 3655 GHz 1.000 Mitz 364604 GHz 3646 GHz 1655 Gz 1,000 Mifz 3.64604 GHz -22.30 dBm
3655 GHr 3665 GHz 1.000 MHz 3.65535 GHz 1655 GHz 1665 GHz 1,000 MHz 365505 GHz -29.20 dBm
3665 GHe 3.720GHz 1.000 MHz 3.66541 GHz 3665 GHz 3720 GHz 1,000 MHz 366596 GHz 3332 dBm
3.720 G 4,000 GHz 1.000 MHz 96113 6H2 3.720GHz 4.000 GHz 1.000 MHz 3.99930 GHz -43.10 dBm
.
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

FR1 n48 / 40MHz / Highest Channel / MASK

QPSK

16QAM
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3.250 GHz 3530 GHz 1.000 Mz 3.33642 GHz -43.68 dBm -3.68 dB 3250 GHz 3530 GHz 1.000 MHz 3.27865 EHz 3 5
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3650 GHz 3559 GHz 1.000 MHy 3.65806 GHz -22.11 dBm -3.11 dl 3,650 GHz 3659 GHz 1.000 MHz 3.65798 GHz .54 dBi -9.54 dB
3659 GHe 3,660 GHz 500000 ke 3.65988 GHz -23.03 dBm 10.03 dB 3659 GHz 3660 GHz 500,000 kiHz 3.65099 GHz 23 X
3660 GHz 3700 GHz 100,000 kitz 3.67552 GHz 11.62dBm -18.33 dB 1660 GHz 1.700 GHz 100.000 kHz 3.66877 GHz
3700 GHz 3701 GHz 500,000 kHz 370001 GHz -22.80 dBm 9,80 dB 3700 GHiz 3701 Gz 500000 KHz 3770001 GHz
3701 GHy 3710 GHz 1.000 MHz 3.701 04 GHz -21.99 dBm -8.99 dB 3701 GHz 37106H: 1.000 MHz 3.70104 GHz
3710GH: 3.720 GHz 1000 MHz 371015 GHz -32.11 dBm 7.1 dB 3110 6He 37206H: 1,000 MHz 371015 GHz
3.720 GHz 4,000 GHz 1000 MHz 372116 GHz -42.34 dBm -244dB 3720 CHz 4,000 GHe 1.000 MHz 372163 GHz
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3250 GHz 3530 GHz 1.000 Mz 3.32943 GHz -43.74 dBm 3250 GHz 3530 GHz 1.000 MHz 3.339555&: -43.74 dBm -3.74 d8
3530 GHz 3,640 GHz 1000 MHz 3.63849 GHz -32.93 dBm 3530 GHz 3640 GHz 1,000 MHz 363931 GHz .
1640 GHz 3650 GHz 1.000 Mz 3.64965 GHz -28.44 dBm 3,640 GHz 3650 GHz 1.000 MHz 3.64995 GHz -29.1
3650 GHz 3559 GHz 1.000 MHy 3.65887 GHz -21.76 dBm 3,650 GHz 3659 GHz 1.000 MHz 3.65887 GHz
3,659 Ghz 3,660 GHz 500,000 kHz 3.66000 GHz -21.72 dBm 3659 GHz 3660 GHz 500.000 kHz 3.65999 GHz
3.660 GHz 3.700 GHz 100.000 kHz 3.67109 GHz 11.75 dBm 3,660 GHz 3.700 GHz 100.000 kHz 3.66693 GHz
1700 GHz 3701 Ghz 500,000 kHz 370000 GHz 2203 dBin 3.700 GHz 3701 Ghe 500,000 kiz 3.70002 GHz
3701 GHz 3710 GHz 1.000 MHz 3.70113 GHz -23.00 dBm 3701 GHz 3710GHz 1.000 MHz 3.70140 GHz
3710 GHe 3720 GHz 1.000 Miz 3.71054 GHz -33.40 dBm 3710 GHz 3720 GHz 1.000 MHz 3.71005 GHz
3720 Gz 4000 GhHz 1.000 Mtz LTAATERE 155 7B 3720 GHz 4000 GHz 1,000 Mz 3.72023 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

Conducted Spurious Emission

FR1 n48 / 10MHz / QPSK / CSE
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30,000 MHz 1.000 GHz 1,000 MHz 34.605 20 MHz -56.77 dBm 30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -56.21 dBm
1000 GHz 3.250 GHr 1,000 MHz 322821 GHz -55.48 dBm 1.000 GHz 3.250 GHz 1.000 MHz 3.22539 GHz -55.28 dBm
4,000 GHz 10.000 GHz 1.000 Mtz 7.499 57 GHz -50.26 dBm 4.000 GHz 10.000 GHz 1.000 MHz 7.47997 GHz -50.25 dBm
10.000 GHz 25,000 GHz 1,000 MHz 21.59628 GHz -50.71 dBm 10.000 GHz 25.000 GHz 1.000 MHz 21.64503 GHz 50.54 dBm
25,000 GHr 40,000 GHa 1,000 MHz 37.93217 GHz -48.70 dBm 25.000 GHz 40.000 GHz 1.000 MHz 38.01280 GHz -48.70 dBm
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2 Result Summar
30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.17 dBm -16.17 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.21021 GHz -55.04 dBm -15.04 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.48477 GHz -49.97 dBm -5.97 dB
10.000 GHz 25.000 GHz 1,000 MHz 22.25204 GHz -50.30 dBm -1030dB
25.000 GHe 40.000 GHe 1.000 MHz 37.94155 GHz -48.68 dBm -8.68 dB
oary R B
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Report No. : FG372001A

FR1 n48 / 20MHz / QPSK / CSE

Lowest Channel

Middle Channel
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2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 3412044 MHz -56.28 dBm -16.28 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.68 dBm -16.68 dB
1000 GHz 3.250 GHr 1,000 MHz 3.21021 GHz -55.22 dBm 15.22dB 1.000 GHz 3.250 GHz 1.000 MHz 3.24986 GHz -55.36 dBm 15.36 dB.
4000 GHz 10.000 GHz 1.000 Mz 7.49957 GHz -50.33 dBm 103348 4000 GHz 10.000 GHz 1.000 MHz 7.492 37 GHz -50.43 dBm 10.43 dB.
10.000 GHz 25.000 GHz 1,000 MHz 22.25673 GHz -50.56 dBm -1056 dl 10.000 GHz 25.000 GHz 1.000 MHz 21.61503 GHz 50.72 dBm 0.72 dB
25,000 GHr 40,000 GHa 1,000 MHz 38.04795 GHz -48.77 dBm -8.77 dB 25.000 GHz 40.000 GHz 1.000 MHz 38.03530 GHz -48.84 dBm -8.340B
wor N seaty & T
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2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 36.05947 MHz -56.49 dBm
1.000 GHz 3.250 GHz 1,000 MHz 299648 GHz -55.36 dBm
4,000 GHz 10,000 GHz 1.000 MHz 7.497 97 GHz -50.53 dBm
10.000 GHz 25000 GHz 1,000 MHz 21.62393 GHz -50.51 dBm
25,000 GHz 40,000 GHz 1000 MHz 3802217 GHz -48.78 dBm
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SPORTON LAB.
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FR1 n48 / 40MHz / QPSK / CSE
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30,000 Mz 1,000 GHz 1,000 MHz 36.54423 MHz 1419 d8 30.000 MHz 1,000 GHz 1.000 MHz 3654423 MHz 55,44 dBm
1.000 GHz 3.250 GHz 1000 MHz 3.22483 GHz 1.000 GHz 3.250 GHz 1.000 MHz 3.21021 GHz -55.37 dBm
4000 Gz 10000 Gz 1,000 Mz 747317 GHz 4000 GHz 10,000 GHz 1000 Mz 7.49437 GHz 5024 dBm
10000 GHe 25.000GHz 1,000 MHz 2161409 GHz 10,000 GHe 25,000 GHz 1000 MHz 2165300 GHz 50.57 dBm
25.000 GHz 40,000 GHz 1,000 MHz 38.066 23 GHz 25.000 GHz 40.000 GHz 1.000 MHz 37.956 55 GHz -48.67 dBm
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2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 36.05947 MHz -55.97 dBm -15.87 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz -55.17 dBm -15.17dB
4,000 GHz 10,000 GHz 1.000 MHz 7.49557 GHz -50.38 dBm 10.38 dB
10.000 GHz 25000 GHz 1,000 MHz 22.19626 GHz -50.70 dBm -10.70 dB
25.000 GHe 40.000 GHe 1.000 MHz 37.93358 GHz -48.73 dBm -8.73 dB
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samran . FCC RADIO TEST REPORT Report No. : FG372001A
Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2
(°C) (Volt) Frequency offset (ppm) Result
50 Normal Voltage 0.2207
40 Normal Voltage 1.1586
30 Normal Voltage 0.5517
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.3310
0 Normal Voltage 0.7724
PASS
-10 Normal Voltage 0.0552
-20 Normal Voltage 1.3241
-30 Normal Voltage 0.9379
20 Maximum Voltage 0.3862
20 Normal Voltage 0.8828
20 Minimum Voltage 0.9379

Note:
1.  Normal Voltage = 115 V. ; Minimum Voltage = 100 V. ; Maximum Voltage = 240 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A3-440f 44
FAX : 886-3-328-4978



ssomonas. FCC RADIO TEST REPORT Report No. : FG372001A

MIMO <ANT 3>

Maximum EIRP (dBm/10MHz)

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 26.48 26.59 25.90 25.96 24.06 24.49 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 26.42 26.50 25.93 25.81 24.09 24.11 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 640QAM 256QAM 640QAM 256QAM 640QAM 256QAM
Lowest CH - - - - - - - -
iale FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 44.50 44.61 43.92 43.98 42.08 42.51 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.44 44.52 43.95 43.83 42.11 42.13 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 640QAM 256QAM 640QAM 256QAM 640QAM 256QAM
Lowest CH - - - - - - - -
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 12dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number tA4-10f44
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 26.14 26.12 25.43 25.40 23.70 23.45 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 26.23 26.21 25.46 25.46 23.75 23.70 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
isle FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.16 44,14 43.45 43.42 41.72 41.47 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 44.25 44.23 43.48 43.48 41.77 41.72 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 47dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 12dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : A4-20f 44
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ssomonas. FCC RADIO TEST REPORT Report No. : FG372001A

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 25.92 26.11 25.24 25.40 23.40 23.17 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 25.93 25.88 25.23 25.24 23.54 23.46 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
isle FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 43.94 44.13 43.26 43.42 41.42 41.19 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 43.95 43.90 43.25 43.26 41.56 41.48 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 12dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number tA4-30f44
FAX : 886-3-328-4978
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wivew = [ |
Ref Level $268Bm  Offset 22.68 B = REW 1 MHz Reflevel 4268dBm  OMfset 22.68.d5 = RBW | MHz saL
- st 100D ® SWT_ 10ms ® VBW 3 Mz Mode Auto Sweep LT T L e HHE R
| [1ack
m . 40 b M1{1}—18.57 d8im|
R —— 35560990 GH:
30 w 30 B L 1
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20 L LY B / .
I | \
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30 A 7
et \“W-,,b_k I v
A0 B = a0 aBT—— —
50
CF 3.555 GHz 1001 pte .0 MHz/ Span 20.0 MHz || [cF 3.555 GHz 1001 pts .0 MHz/ Span 20.0 MHz
I 2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 26.48 dBm Tl (Ref) 10.000 MHz 26.59 dBm
Tx Total 26.48 dBm Tx Total 26.53 dBm
weers R . - Resty S
04:23:36 7 08/01/2023 04:27:54 BM 08/01/2023
= =
RefLevel 42680Bm  Offset 22.68 B = REW 1 Mz saL Reflevel 5268 d8m  Offset 22.63.d8 = RBW 1 MHz 6L
- A 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
| [1ack 1
a0 7.7 dm
355751706z
2 th
20 . 0 4
[ —— =
10 10
o B v
40 7 :
/ / \
20 B \
20 . 1 >
Ve,
i Mg, - N e,
A0 s || [0 B — s
50
CF 3.555 GHz 1001 pts. .0 MHz/ Span 20.0 MHz || |cF 3.555 GHz 1001 pts. .0 MHz/ Span 20.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 26.42 dBm Tl (Ref 10,000 MH, 26.50 dBm
Tx Total 26.42 dBm ™ TLweall z 2630 dBm
oy 000 e DN
04:32:24 PM 08/01/2023 04:36:41 PM  08/01/2023
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wivew = [ |
Ref Level $268Bm  Offset 22.68 B = REW 1 MHz Reflevel 4268dBm  OMfset 22.68.d5 = RBW | MHz saL
- At 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
| [1ack
o o | |20 e M1{1}—18.06 d8im|
3621 8930 Gz 36261290 GH:
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20 : 0
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CF 3.623 99 GHz 1001 pts. .0 MHz/ Spon 20.0 MHz || [CF3.624 99 GHz 1001 pts .0 MHz/ Span 20.0 MHz
I 2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 26.14 dBm Tl (Ref) 10.000 MHz 26.12 dBm
Tx Total 26.14 dBm Tx Total 26.12 dBm
(B ] " . Resdy (N L frpra
02:36:13 7 08/02/2023 02:47:07 PM 08/02/2023
—— = ]
RefLevel 42680Bm  Offset 22.68 B = REW 1 Mz saL Reflevel 5268 d8m  Offset 22.63.d8 = RBW 1 MHz 6L
oo 100D ® SWE  {0ms ® VEW JMHz Mode Auto Sweep Count 100071000 | © Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
| [1ack 1
40 H——7:48 ¢l
3E2831106Hz
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o B
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/ \ / \
20 / Y B 1
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1
20 X
I o e s - it e
= == — A0 dBri=—— —
50
CF 3.623 39 GHz 1001 pts. .0 MHz/ Span 20.0 MHz || [CF 3.624 99 GHz 1001 pts .0 MHz/ Span 20.0 MHz
2 Result Summa None 2 Result Summa None
Tt Ref) 10.000 Mriz 20.23d8m Tl (Ref) 10,000 MHz 2621 dBm
Tx Total 26.23 dBm T Total 26.21 dBm
neody N ¥ 2 [T ] =
02:52:54 PM  08/02/2023 02:59:48 P 08/02/2023
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wivew = [ |
Ref Level $268Bm  Offset 22.68 B = REW 1 MHz Reflevel 4268dBm  OMfset 22.68.d5 = RBW | MHz 6l
- At 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
| [1ack
© 40 dbmy e
3691 3840 GHz 3.8846600 GHz
30 h 30 dir L
20 Ml 20 E— —
10 10
a - B -
10 [ a 7
Y 7
/ \ /
20 2 B 2 T
."‘ A
30 ‘ S
Ny e et
— —| [rsoaim— e
50
CF 3.693 98 GHz 1001 pre .0 MHz/ Span 20.0 MHz || [CF 3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz
I 2 Result Summar None 2 Result Summa: None
Tacl Ref) 10,000 Mz 25.92 dBm q Tt Ref] 10,000 Mitz 26.11 dBm
Tx Total 25.92 dBm Tx Total 26.11 dBm
ey ¥ Resdy (N <
03:06:55 ;e 08/02/2023 03:11:37 M 08/02/2023
— » [ | =
RefLevel 42680Bm  Offset 22.68 B = REW 1 Mz saL Reflevel 5268 d8m  Offset 22.63.d8 = RBW 1 MHz Gl
oo 108 ® SWT  10ms ® VBW 3MH; Mode Auto Sweep Count 1000/1000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
| [1ack 1
40 +——i7.29-g8em] | | 40 dBr Mif1}——17.06 dbm
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N e Lo
. g i, |
— A0dBm . il o P
50
CF 3.683 38 GHz 1001 pts. .0 MHz/ Span 20.0 MHz || [CF 3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 2593 dBm Tx1 (Ref) 10,000 MHz 25.88 dBm
Tx Total 25.93 dBm T Total 25.88 dBm
o D5 e DN
03:19:43 PM  08/02/2023 04:25:89 P 08/02/2023
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FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK 16QAM

Ref Level $268Bm  Offset 22.68 B = REW 1 MHz Reflevel 4268 Bm  Offset 22.68.d5 = RBW | MHz saL
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
| [1ack R R
© 1—isaz daen] | [ 40 dBme M1 1}——18.10 déim|
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CF 3.563 363 GHz 1001 pre .0 MHz/ Span 40.0 MHz | | |CF 3.563 484 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 10,000 MHz 25.50 dBm Tl [Ref) 10,000 MHz 25.96 dBm
Tx Total 2590 dBm Tx Total 25.56 dBm
ey Resdy (N &
04:17:41 7u 08/23/2023

04:21:04 PM 08/23/2023

64QAM 256QAM

RefLevel 4268 cBm  Offset 22.68 6B = RBW | MHz

saL Reflevel 8268 Bm  Offset 22.68.d8 = REW 1 MHz 6L
- At 10dB ® SWT  10ms ® VBW 3 MHz Mode Auto Sweep Count 10001000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
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CF 3.562 726 GHz 1001 pts. .0 MHz/ Span 40.0 MHz | | |CF 3.563 404 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summa None 2 Result Summa None
Tt Ref) 10.000 Mriz 233d8m Tl (Ref) 10,000 MHz 25.81 dBm
T Total 2593 dBm Ts Totat 2581 dBm
R (I feay | s
04:24:25 PM  08/23/2023

04:27:44 P 08/23/2023
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FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4268 dBm  Offset 22.68dB = RBW 1 MHz

Offset 226308 = RBW 1 MHz seL
10ms ® VBW 3 Mbz _ Made Auto Sweep Count 1000/1 000

Ref Level 4268 dBm

- At 1048 = SWT
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I 2 Result Summar None
Tacl Ref) 10,000 Mz 25.43 dBm
Tx Total 25.43dBm

04:31:45 7M. 06/23/2023

2 Result Summa: None
Tl (Ref] 10.000 Mtz 25.40 dBm
Tx Total 25.40 dBm

Readly

04:36:32 PM 08/23/2023

64QAM

256QAM

Ref Level 426EdBm  Offset 22,66 B = REW 1 MHz set

Reflevel 4268 d8m  Offset 22.68d8 = RBW 1 Mz 6L

04:40:45 Pu 08/23/2023

- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
| [1aax 1 1ACR
0 +—i6:08 dm] | | 40 dBm m
36287020 Gz
304 h 30 dBimv Tl
2 0 "
10 10
o / \ B
i | f

40 1 T i \
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50
CF 3.628 143 GHz 1001 pts. .0 MHz/ Span 40.0 MHz || |CF 3.624 863 GHz 1001 pts. .0 MHz/ Span 30.0 MHz

asult Summar None 2 Result Summa None
Tl Ref) 10,000 Mtz 25.45 dBm Tl (Ref 10,000 MH, 25.46 dBm
Ty Total 2535 dBm o pen : 2.4 dBm
I .

04:46:12 P 08/23/2023
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FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4268 dBm  Offset 22.68dB = RBW 1 MHz

Ref Level 4268 dBm

Oftset 22,6348 * REW 1 Mz sl
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
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T Total 2524 dBm el 2 e
S — T
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CF 3.689 8 GHz 1001 pts. .0 MHz/ Span 40.0 MHz | | |CF 3.687 244 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summa None 2 Result Summa None
Tl (Ref) 10.000 MHz 25.23d8m Tl (Ref) 10,000 MHz 25.24 dBm
T Total 25.3dBm T lotal 3524 dBm
Rea (I "

os:06:08 Pu 08/23/2023

05:08:16 PM 08/23/2023

Ready
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FR1 n48 / 40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4268 dBm  Offset 22.68 B = RBW 1 MHz

saL
Count 1331000

Offset 226308 = RBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

Ref Level 4268 dBm

- At 1045 & SWT

- At 10d8 @ SWT___10ms ® VBW 3 MHz _Mode Auto Sween
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I 2 Result Summar None
Tacl Ref) 10,000 Mz 24.06 dBm
Tx Total 24.06 dBm

03:19:17 7M. 08/17/2023

2 Result Summa: None
Tl (Ref] 10.000 Mtz 24.49 dBm
Tx Total 24.49 dBm

Aboned

03:21:15 PM 08/17/2023

64QAM

256QAM

Ref Level 4268 dBm  Offset 22.68dB  RBW 1 MHz set

Reflevel 4268 d8m  Offset 22.68d8 = RBW 1 Mz 6L

Count 1000/1 000

03:23:21 P4 08/17/2023

- At 10dB ® SWT  10ms = VBW 3 MHz Mode Auto Sweep Count 100071000 | = Att 10dB & SWT  10ms & VBW 3MHz Mode Auto Sweep
| [1ack 1ACLR e
© 1—tae3 dam] | |40 111452 dBm
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CF 3573916 GHz 1001 pts. .0 MHz/ Span B0.0 MHz | | |CF 3.580 704 GHz 1001 pts .0 MHz/ Span 80.0 MHz
asult Summar None 2 Result Summa None
Tagen 10000 Mhe 2000 dBm Tx1 (Ref) 10.000 Mz 24.11 dBm
T Total 24.09 dBm T lotal 2811 dBm
feay e [ ] & 2

03:24:85 BM  08/17/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :A4-100f 44



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG372001A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4268 dBm  Offset 22.68 B = RBW 1 MHz

RefLevel 4265 dBm  Offset 2

2688 @ RBW 1 MHz

sl
- At 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
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2 Result Summar

None
1
1 (Ref) 10,000 Mtz 23.70 dBm
T Totol 23.70 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 23.45 dBm
Tx Total 23.45 dBm

peacy ety N
03:20:57 7 08/17/2023 03:31:42 B 08/17/2023
Ref Level 4265Bm  Offset 22.66 B = RBW | Mz saL Reflevel 5268 dBm  Offset 22.68.d8 = RBW 1 Mhz 6L
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
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asult Summar None 2 Result Summa None
Let e 10.000 Mriz BIod8m Tl (Ref) 16,000 MHz 23.70 dBm
T Total 2375dBm T lotal 3370 dBm
"] . =
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Ready
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FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4268 dBm  Offset 22.68 B = RBW 1 MHz

Reflevel 4268 dBm  Offset 2268 = RBW 1 MHz

sl
- At 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep - At 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep Count 1000/1 000
| [1ack fuAGE
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CF 3.675744 GHz 1001 pts. .0 MHz/ Span B0.0 MHz || [CF3.667 832 GHz 1001 pts .0 MHz/ Span 80.0 MHz
I 2 Result Summar None 2 Result Summa: None
Tl (Ref) 10,000 MHz 23.40d8m Tl (Ref) 10.000 MHz 23.17 dBm
Tx Total 23.40 dBm Tx Total 2317 dBm
ey Resdy (N S 4
03:50:18 7m0 08/17/2023 03:58:35 P 08/17/2023
B — = =
RefLevel 42680Bm  Offset 22.68 B = REW 1 Mz saL Reflevel 5268 d8m  Offset 22.63.d8 = RBW 1 MHz 6L
- At 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 10001000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
| |1 acik 1ACLR Avg
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304 L 30 dBimv Tl
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CF 3.686 857 GHz 1001 ps. .0 MHz/ Span B0.0 MHz || |CF 3.667 592 GHz 1001 pts. .0 MHz/ Span 80.0 MHz
esult Summar None 2 Result Summa None
Tl Ref) 10,000 Mtz 23.54dBm Tx1 (Ref) 10,000 MHz 23.46 dBm
Tx Total 23.54 dBm Tx Total 23.46 dBm
ro IR e DN S 00D

04:01:22 Bu 08/17/2023

04:02:34 P 08/17/2023
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FAX : 886-3-328-4978

Power Spectral Density
Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 17.74 18.60 16.39 18.02 14.65 16.39 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 17.73 17.67 16.38 16.17 14.56 14.42 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - -
e FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 35.76 36.62 34.41 36.04 32.67 34.41 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 35.75 35.69 34.40 34.19 32.58 32.44 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - -
Limit 37dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 12dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number i A4-130f 44
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FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 17.42 18.17 15.86 17.60 14.23 15.93 - -
Mod. 64QAM 256QAM 64QAM 256QAM 640QAM 256QAM 640QAM 256QAM
Middle CH 17.38 17.40 16.00 15.94 14.18 14.13 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
isle FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 35.44 36.19 33.88 35.62 32.25 33.95 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 35.40 35.42 34.02 33.96 32.20 32.15 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 640QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 37dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 12dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 17.42 18.13 15.67 17.32 13.75 15.73 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 17.32 17.05 15.74 15.76 13.88 13.95 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
isle FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 35.44 36.15 33.69 35.34 31.77 33.75 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 35.34 35.07 33.76 33.78 31.90 31.97 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 12dBi MIMO antenna gain.
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FR1 n48 / 10MHz / Lowest Channel / PSD
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FR1 n48 / 10MHz / Middle Channel / PSD
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FR1 n48 / 20MHz / Lowest Channel / PSD
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FR1 n48 / 20MHz / Middle Channel / PSD
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FR1 n48 / 20MHz / Highest Channel / PSD
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FR1 n48 / 40MHz / Lowest Channel / PSD
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FR1 n48 / 40MHz / Middle Channel / PSD
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FR1 n48 / 40MHz / Highest Channel / PSD
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Peak-to-Average Ratio

Mode FR1 n48 / 20MHz / PAR (dB) Limit: 13dB
Mod. QPSK 16QAM 64QAM 256QAM Result

Middle CH 7.70 7.88 7.32 7.52 PASS
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